
STRIKERTM

PARTS LIST
3000 - 5000 L poLy eLectric MoDULAr spreADer

10 January 2023
Version 1.6

this manual replaces all editions with an earlier date.



IceStrikerTM 3000-5000 AM/CM

2

spreader assembly       3-5
chute assembly       6-9
spinner assembly       10
end of material sensor kit      10
Auger Bottom pre-assembly      11
chain Bottom pre-assembly, 5000 cM    12
chain Bottom pre-assembly, 3000-4000 cM    13
chain motor gearbox assembly     14
Back cover assembly       15
invert vee assembly       16
Net support frame       17
extension kit                                18
tarp assembly                                 19
Auger gearbox pre-assembly      20
Auger screw pre-assembly      21
spray bar                              22
spray bar mounting kit                            23
Parts for pre-wet, hose reel, spray bar configuration   24-25
Valve pre-assembly       26
pre-wet valve pre-assembly      26
spraybar valve 1 section pre-assembly    27
3-port selector valve pre-assembly     28
Valve 3 section, Hose reel + pre-wet + spraybar, pre-assembly    29
Filter pre-assembly       30
Main fill valve assembly      30
pump assembly       31
Hose reel        32
Spreader hopper hoses and fittings     33-34
electrical harnesses       35
controller assembly       35
LeD rear light kit       36
connectors                   37-41

Table of conTenTs



IceStrikerTM 3000-5000 AM/CM

3

spreader assembly 3000-5000 am/cm

Image shows IceStriker™ 4000 AM



IceStrikerTM 3000-5000 AM/CM

4

6 4 1918

7

1

5

13

15

14

16

17

2

3

8

10

9

11

12

21

20

spreader assembly 3000-5000 am/cm

Image shows IceStriker™4000 AM

3000 AM - H40284
3000 CM - H40285
4000 AM - H40112
4000 CM - H40113
5000 CM - H40114



IceStrikerTM 3000-5000 AM/CM

5

Item Qty Part no. Description Notes
1 1 H28030 M2 Back section. Grey, 3000-4000 AM/cM & 5000 cM

2
2 H28031 M2 Middle section. Grey, 3000 & 4000 AM/cM
4 H28031 M2 Middle section. Grey x 2, 5000 cM

3 1 H28032 M2 Front section. Grey, 3000-4000 AM/cM & 5000 cM
4 1 H29124 3000 & 4000 AM Bottom pre assembly see page 11

5
1 H29130 3000 & 4000 AM/cM invert vee kit see page 16
1 H29516 5000 cM invert vee kit see page 16

6
1 H28324 chute assembly 3000-5000 AM - Non-current model see page 6
1 H28914 chute assembly 3000-5000 cM  - Non-current model see page 7
1 H41450 chute assembly 3000-5000 AM/cM  - current model see page 8-9

7 1 H27420 Back cover assembly see page 15
8 1 H26735 control box pre assembly 
9 1 H27046 Bracket
10 1 H28286 rear side bracket left
11 1 H28288 rear side bracket right
12 1 H28353 Front cover plate 

13
1 H28925 Net support frame 3000 & 4000 AM/cM see page 17
1 H29562 Net support frame 5000 cM see page 17

14
2 H28929 top Grid 3000 & 4000 AM/cM
2
1

H29565
H29566

top Grid 5000 cM 
center Grid 5000 cM

15 4 H28338 spreader fastening bracket

16
1 H29801 extension for technical tarp 4000 AM/cM see page 18
1 H29802 extension for technical tarp 5000 cM see page 18

17
1 H29695 tarp system mechanism 3000 & 4000 AM/cM see page 19
1 H40390 tarp system mechanism 5000 cM see page 19

18 1 H28161 Vibrator bracket

19
1 H30317 Vibrator 12V 200kg
1 H30323 Vibrator 24V 200kg

20 6 H28500 Breather valve 1” 
21 6 H28928 AM spreader extension corner axle
ns 1 H27590 spreader strap kit

spreader assembly 3000-5000 am/cm
3000 AM - H40284
3000 CM - H40285
4000 AM - H40112
4000 CM - H40113
5000 CM - H40114



IceStrikerTM 3000-5000 AM/CM

6

1

2

3

cHUTe assembly 3000-5000 am- H28324
Item Qty Part no. Description Note
1 1 H28290 top chute

2
1 H28293 standard middle chute
1 H29650 extended middle chute

3 1 H28325 Lower chute pre-assembly
4 1 H28326 chute
5 1 H27633 spinner frame
6 1 H22732 Gearbox
7 1 H27381 spinner motor cover 
8 1 H28296 chute hatch
9 1 H26446 spinner assembly optional, see page 10

10
1 H30255 electrical motor 12V 
1 H27761 electrical motor 24V

11 1 H26949 Handle
12 8 HF19123 iso 7380 A4 M6x16 
13 8 HF10512 DiN 985 A4 M6 
14 2 HF19401 iso 7380 A2 M12x25
15 5 HF10480 Washer DiN 125 M12 A4
16 2 HF10504 Nyloc DiN 985 M12 A4
17 2 HF10935 Lockbolt DiN 603 A4 M8x20
18 1 H28047 Angle adjuster Kit
19 1 HF10389 DiN 912 M12x25 A4

20
1 H26574 Linear actuator 60mm 24VDc optional
1 H27594 Linear actuator 60mm 12VDc optional

21 H41513 chute adapter Kit Needed for AM chute 
H28324

21.1 2 H26730 index plunger
21.2 2 H41471 Distance plate 
21.3 1 H41406  chute bracket right
21.4 1 H41408 chute bracket left
21.5 6 HF10459 DiN 912 M8x25 A4
21.6 4 HF10458 DiN 912 A4 M8x20 
21.7 10 HF10513 Nylock nut DiN 985 M8 A4-80
22 1 H29631 short chute (trailer version)

5
8

4

7

10

6

11

9

18

14

15

16

17

12
13

19
15

item 1 and
2 can be 
changed to 
short chute 
H29631 
(trailer 
version)

 22

 2

20

Optional

noTe! non-current production 
model from may 2022.

extended chute short chute
(trailer version)

 2

1

3

21.3

21.4
21.2

21.7

21.5
21.1

21.6

noTe! chute adapter kit H41513 needed for AM 
spreaders with non-current chute model H28324 to fit 
the current chute model H41450.  
Applies to AM spreaders produced before June 2022.
Serial number: → xxxxx.20220603.010663



IceStrikerTM 3000-5000 AM/CM

7

cHUTe assembly 3000-5000 cm - H28914
Item Qty Part no. Description Note

1
1 H26455 short chute 
1 H27293 extended chute 

2 1 H27633 spinner frame 
3 1 H27638 chute gate plate
4.1 1 H26574 Linear actuator 60mm 24VDc optional
4.2 1 H27594 Linear actuator 60mm 12VDc optional
5 1 H26446 spinner assembly see page 10
6 1 H27381 spinner motor cover
7 2 HF10382 Hexagon socket head bolt
8 2 HF10503 Lock nut M10
9 2 HF19401 iso 7380 A2 M12x25
10 5 HF10480 Washer DiN 125 M12 A4
11 2 HF10504 Nyloc DiN 985 M12 A4
12 2 HF10935 Lockbolt M8x20 A4 iso 8677
13 2 HF19342 DiN 6923 M8 A4
14 1 HF10389 DiN 912 M12x25 A4
15 1 HF10390 DiN 912 M12x30 A4
16 8 HF19123 iso 7380 A4 M6x16
17 8 HF10512 LocK NUt M6 A4 DiN985
18 1 H22732 Gearbox
20.1 1 H30255 electrical motor 12V
20.2 1 H27761 electrical motor 24V
21 4 HF10501 Washer M6 A4 DiN 127
22 4 HF10438 in Hex Bolt M6x16 DiN 4762 A4
23 1 H28047 Angle adjuster Kit
24 1 H26716 Adjustable standard top chute
25 1 H27625 Lower chute
26 1 H27647 short chute (trailer version)
27 5 HF15375 Locknut DiN 6926 8.8Zn M6
28 1 H40925 chute rubber 110 x 350 x 5 chain/Belt spreaders
29 5 HF10930 DiN 603 A4 M6x20 6

20

18

22
21

5

25

313
12

9

11

10

17

14
10

2

16

23

Optional

4

noTe! non-current production 
model from may 2022.

5

2

6

1

3
9

8 16

23

24

26

item 24 and 
1 can be 
changed to 
short chute 
H27647 
(trailer 
version)

2827 29

Shute rubber to be added on 

Chain and belt spreaders

chute rubber to be 
added on chain/Belt 
spreaders

short chute
(trailer version)  1

extended chute 



IceStrikerTM 3000-5000 AM/CM

8

cHUTe assembly 3000-5000 am/cm - H41450
Item Qty Part no. Description Note
1 1 H41310 Lower chute welded
2 1 H41247 spinner cover
3 1 H41470 spinner motor cover
4 1 H41411 plate
5.1 1 H41365 top standard chute
5.2 1 H41509 extended chute 
6 1 H41412 chute bracket
7 1 H26949 Handle 
8 1 H41376 Adjuster plate
9 1 H24346 spinner plate assembly
10 1 H41318 Gearbox plastic spacer
11 1 H22732 Gearbox

12 
1 H30255 electrical motor 12V 
1 H27761 electrical motor 24V

13 1 H21756 Bush
14 1 H29434 Adjuster arm

15 4 H41302 Friction plug

16 1 H41384 Distance 5mm
17 1 H40925 chute rubber For chain spreaders
18 5 HF10930 DiN 603 A4 M6x20
19 5 HF19385 Locknut DiN 6926 A4 M6
20 1 H41480 trailer top chute part

21 1 H41513 chute adapter Kit Needed for AM spreaders 
with H28324 chute model

21.1 2 H26730 index plunger
21.2 2 H41471 Distance plate 
21.3 1 H41406  chute bracket right
21.4 1 H41408 chute bracket left
21.5 6 HF10459 DiN 912 M8x25 A4
21.6 4 HF10458 DiN 912 A4 M8x20 
21.7 10 HF10513 Nylock nut DiN 985 M8 A4-80

noTe! current production 
model from may 2022. 
serial number: 
xxxxx.20220518.010573 →

See chute assembly with options on next page →

5.2

extended chute 

20

trailer top chute part

2

7

3

1

9

5

14
8

6

13

16

4

15

12

11

10

18 17

19

5.1

chute rubber needed for 
chain spreaders

21.3

21.4
21.2

21.7

21.5
21.1

21.6

noTe! chute adapter kit H41513 needed for AM 
spreaders with non-current chute model H28324 to fit 
the current chute model H41450.  
Applies to AM spreaders produced before June 2022.
serial number: → xxxxx.20220603.010663



IceStrikerTM 3000-5000 AM/CM

9

cHUTe assembly wiTH opTions - H41450 
Item Qty Part no. Description Note
1 1 H27706 eoM sensor kit optional, see page 10
2 2 HF10929 Lockbolt DiN603 M6x16 A4
3 2 HF10512 Lock nut M6 A4 DiN985
4 2 HF10501 Washer M6 A4 DiN 127
5 1 - 13 mm hose
6 1 - 13 mm hose
7 1 - 13 mm hose
8 1 H22601 camlock 1/2” female
9 1 H22954 Straight hose fitting G 1/2-13
10 1 H22602 camlock 1/2” Hose ø13
11 2 H22934 camlock e 3/4” Hose ø19
12 2 H22935 camlock D 3/4” G3/4
13 2 - 19 mm hose
14 2 H24599 Straight hose fitting G3/4-20 
15 1 H24582 spraybar - Brine spreader optional, see page 22
16 1 H41369 spraybar bracket kit optional
17 1 H41368 tee connector
18 1 H41450 chute assembly
19 1 H25839 Nozzle
20 1 H41373 pW Bracket
21 1 H41410 QD nozzle 6mm
22 1 H40225 Locking pin
23 1 H28829 Linch pin ss 4,5mm

24
1 H29861 Linear actuator 85 mm 24V optional
1 H29860 Linear actuator 85 mm 12V optional

24

Optional

noTe! current production 
model from may 2022. 
serial number: 
xxxxx.20220518.010573 →

181 2 194

5

21 6

7

8
9

10

11

12

13

14

15
16

17203

22

23



IceStrikerTM 3000-5000 AM/CM

10

spinner assembly - H26446
Item Qty Part no. Description
1 1 H21756 Bush
2 5 HF10501 Washer M6 A4 DiN 127
3 5 HF10438 in Hex Bolt M6x16 DiN 4762 A4 in
4 1 HF10443 M6x40 DiN 4762 A4 
5 1 HF19385 Lock nut DiN 6926 A4 M6
6 1 H24346 spinner plate assembly

5

1

4

6

3

2

end of maTerial sensor kiT, opTional - H27706
Item Qty Part no. Description
1 1 H28019 sensor bracket 
2 1 H28020 sensor cover 
3 1 H28017 eoM sensor
ns 1 H30237 eoM sensor cable

2

1

3



IceStrikerTM 3000-5000 AM/CM

11

aUger boTTom pre-assembly 3000-4000 cm - H29124
Item Qty Part no. Description
1 1 H29125 Bottom 3000 AM & 4000 AM
2 1 H29127 Auger pre-assembly 3000 AM & 4000 AM
3 1 H27438 Auger gearbox pre-assembly 
4 1 H28276 rear end 
5 1 H28280 Front vibrator plate 
6 1 H28281 salt stop kit short
7 1 H28165 Locking bracket Left
8 1 H28163 Locking bracket right
9 1 H28167 stopper bracket Left 
10 1 H28168  stopper bracket right 
11 1 H28284  cover plate 
12 2 H26730 index plunger 
13 1 H28437 reduction plate
14 2 HF10929  Lockbolt DiN603 M6x16 A4
15 2 HF19412 Flange nyloc DiN 6926 A4 M6

5
3

1
2

11

9 128

10
7

13
6

14

156

Image shows H29124 for IceStriker™4000 AM



IceStrikerTM 3000-5000 AM/CM

12

cHain boTTom pre-assembly 5000 cm - H40388

A

2

7

9

5 6 810

14 22

16

13

111
23 3

4

12

18

15

19

24 201617 21

View A

Item Qty Part no. Description Note
1 1 H40420 Welded bottom 5000 cM
2 8 H29500 Bed support arm
3 1 H40449 plate
4 4 H40448 plastic chain glide
5 2 H29403 Front bracket
6 2 H26358 Bracket
7 1 H29939 Stiffening bracket
8 4 H26316 Flange bearing UcF205 stainless
9 4 H40226 662-7t pintle sprocket machined 25mm
10 1 H40338 Axle

11

1 H29995 conveyor chain 662 12”/150 link, 5000 cM
1 H40652 conveyor chain 662, 12” 177 link, 5000 cM with extended bottom
1 H41394 conveyor chain ss, 12” 150 link, 5000 cM optional
1 H41395 conveyor chain ss 12” 177 link, 5000 cM with extended bottom optional

12 1 H40817 chain cover left
13 1 H40816 chain cover right
14 1 H27313 chain Motor gearbox assembly see page 14
15 1 H40809 Locking bracket Left
16 1 H28168 stopper bracket right
17 1 H28167 stopper bracket Left
18 1 H40807 Locking bracket right
19 1 H26633 roller axle
20 1 H40550 plate
21 1 H40613 Brush
22 1 H40456 rear extension
23 1 H29496 plastic drip sheet
24 1 H40874 Front rubber strip



IceStrikerTM 3000-5000 AM/CM

13

cHain boTTom pre-assembly 3000-4000 cm - H40630
Item Qty Part no. Description Note
1 1 H40620 Welded bottom, 3000-4000 cM
2 8 H29500 Bed support arm, 3000-4000 cM
3 1 H40456 rear extension
4 1 H40814 chain cover right
5 1 H40550 plate
6 4 H26316 Flange bearing UcF205 stainless
7 1 H26633 roller axle
8 4 H40226 662-7t pintle sprocket machined 25 mm
9 1 H40613 Brush 
10 1 H27313 chain motor gearbox assembly see page 14
11 2 H40448 plastic chain glide
12 2 H29403 Front bracket
13 2 H26358 Bracket
14 1 H40338 Axle
15 1 H29939 Stiffening bracket
16 1 H40815 chain cover left

17 
1 H40644 conveyor chain 662 12”/120 link, 3000-4000 cM
1 H41392 conveyor chain ss, 12” 120 link, 3000-4000 cM optional

18 1 H40809 Locking bracket Left
19 1 H40807 Locking bracket right
20 1 H28167 stopper bracket Left
21 1 H28168 stopper bracket right
22 1 H40449 plate
23 1 H29602 plastic drip sheet, 3000-4000 cM
24 1 H41388 chain bracket
25 1 H40874 Front rubber strip

A
15 212 13 6

14
1

21

18

?

10

4
17

16
8

23

22
25

11

5
7
9

View A



IceStrikerTM 3000-5000 AM/CM

14

Item Qty Part no. Description Note
1 1 H27314 Helical bevel gearbox 633U

3 
1 H27315 Motor 12V 
1 H27316 Motor 24V

4 1 H26635 Gearbox axle
5 1 H25898 sensor cover
6 1 H25960  encoder

cHain moTor gearbox assembly - H27313

5

3

1

6

4



IceStrikerTM 3000-5000 AM/CM

15

15

14

7

9

13

6

13

1

12 11 11 11 10

4
3

2

8

8

916

17

18

20

15

19

23

21

22 24

Item Qty Part no. Description
1 1 H26408 Left hinge
2 1 H26513 rear hatch
3 1 H26805 Hinge bracket left
4 1 H26806 Hinge bracket right
6 1 H26814 Bracket pair
7 2 H26688 Gas spring  120-250N
8 14 HF10930 DiN 603 A4 M6x20
9 14 HF19385 Locknut DiN 6926 A4 M6
10 2 HF10674 Hex Bolt M10x30
11 6 HF10479 Washer
12 2 HF10503 Lock nut M10
13 4 HF19404 Axle circlip DiN 471 A2 8x0,8
14 8 HF10743 Hex Bolt M8x20
15 9 HF19405 Flange nyloc A4 M8
16 1 H22220 emergency stop button
17 1 H27644 emergency stop protective cover

18
1 H26681 LeD Work light (White) optional
1 H21864 LeD Work light (reD) optional

19 1 HF10744 Hex Bolt M8x25
20 1 HF10533 Washer DiN 9021 M8 A4
21 1 H27377 LeD Licence plate light optional
22 1 H22247 License plate holder plastic optional
23 2 H27378 LeD strobe warning light yellow optional
24 1 H26680 LeD rear light kit (see page 36) optional

back cover assembly - H27420



IceStrikerTM 3000-5000 AM/CM

16

inverT vee kiT

Item Qty Part no. Description
1 10 H28335 Bracket 
2 1 H29131 top vee plate
3 2 H29132  Adjustable plate

Item Qty Part no. Description
1 1 H29517 Vee plate
2 2 H29518 nv V gate plate
3 6 H26369 Bracket
4 68 HF10479 Washer
5 12 HF10116 DiN 931 A4 M10x100
6 16 HF10673 Hex Bolt M10x25 
7 40 HF10503 Lock nut M10
8 12 HF19382 DiN 603 A4 M10x25

3000 & 4000 AM/CM - H29130

5000 CM - H29516

3

1

2

2

1

5

4

6

7

3

8



IceStrikerTM 3000-5000 AM/CM

17

neT sUpporT frame 3000 & 4000 am/cm - H28925
Item Qty Part no. Description
1 2 H28922 side pipe L/r
2 2 H28348 cross pipe
3 4 H28351 Washer
4 4 HF19142 Bolt DiN931 A2 M12x110
5 1 HF19405 Flange nyloc A4 M8
6 8 H21763 Bracket

2
3
4

5 1

6

neT sUpporT frame 5000 cm - H29562
Item Qty Part no. Description
1 2 H29563 side pipe L/r
2 4 H28348 cross pipe
3 4  H28351 Washer
4 4  HF19142 Bolt DiN931 A2 M12x110
5 16 HF19405 Flange nyloc A4 M8
6 12 H21763 Bracket
7 6 H28352 Locking bracket

14

3
2 6

5

7



IceStrikerTM 3000-5000 AM/CM

18

spreader exTension 4000 am/cm - H29801

2

1
7

3

5

6

2
1

4

Item Qty Part no. Description
1 2 H29813  side fastener long
2 2 H29812 side fastener short
3 2 H29803 short side for mechanical tarp
4 2 H29810 short extension
5 1 H29808 Long extension
6 1 H29808 Long extension
7 3 H27175 Bracket

Item Qty Part no. Description
1 2 H27175 Bracket
2 4 H29813 side fastener long
3 2 H29803 short side for mechanical tarp
4 2 H29808 Long extension
5 2 H29808 Long extension
6 2 H40897 cross beam bracket

spreader exTension 5000 cm - H29802

3

5
2

6
4

1



IceStrikerTM 3000-5000 AM/CM

19

Item Qty Part no. Description
1 2 H26435 plate
2 4 H26436 plate
3 2 H27012 plate
4 4 H29697 tarp pipe

5 
2 H29700 tarp half for 3000 & 4000 AM/cM
2 H40395 tarp half for 5000 cM

6 
2 H29701 tarp side plate
4 H40396 tarp side plate

7 2 H27271 Bush
8 1 H27675 Wire assembly
9 16 HF11010 Hexagon socket head bolt
10  4 HF19411 iso 7380 A4 M10x30 
11 16 HF10493 Lock washer

12 
12 

HF10479 
Washer, 3000 & 4000 AM/cM

16 Washer, 5000 cM
13 20 HF10526 Washer DiN 9021 A4 M10
14 8 HF10503 Lock nut M10
15 4 HF10377 DiN 912 A4 M10x100
16 4 H27782 Bush
17 4 H29853 tarp pipe Distance

Tarp assembly
3000 AM/CM & 4000 AM/CM - H28932 
5000 CM - H40390

4

2

3

1

4

5

6

7 8

9

9

11

distance 
H29853

14
13

15

16

15

13

10

12
14

Washer HF10526
in between plates



IceStrikerTM 3000-5000 AM/CM

20

Item Qty Part no. Description
1 1 H26582 Bracket
2 1 H26726 Auger gearbox 
3 1 H26636 Auger gearbox axle
4 1 H26722 Axle coupling half
5 1 H26721 Axle coupling flex element
6 1 H27449 parallel key 8x7x70
7 1 H27448 parallel key 8x7x40

8
1 H26727 Auger motor 3000, 4000, 12V with encoder
1 H30322 Auger motor 3000, 4000, 24V with encoder

9 1 HF10527 Washer DiN 9021 A4 M12
10 6 HF10502 DiN 127B M8 A4
11 6 HF10459 DiN 912 M8x25 A4
12 1 HF10876 DiN 7991 A4 M10x20
13 1 HF14323 set screw DiN 913 M8x16
14 4 HF19407 DiN 603 A4 M12x30
15 4 HF10480 Washer DiN 125 M12 A4
16 4 HF10504 Nyloc DiN 985 M12 A4

aUger gearbox pre-assembly - H27438

5
13

8

43

7

6

16

15

14
1011 12 9

1

2



IceStrikerTM 3000-5000 AM/CM

21

Item Qty Part no. Description
1 1 H28274 Bearing bracket
2 2 H26719 Flange bearing stainless UcF 206
3 1 H29128 short Auger 4000AM
4 1 H27448 parallel key 8x7x40 p
5 1 H26722 Axle coupling half
6 1 HF14323 set screw DiN 913 M8x16
7 1 H28273 plate
8 8 HF10392 DiN 912 A4 M12x40
9 8 HF10480 Washer DiN 125 M12 A4 
10 8 HF10504 Nyloc DiN 985 M12 A4 
11 1 HF19408 Axle circlip DiN 471 A2 30x1,5 
12 1 HH16082 straight cL hose adapter 6/M6 
13 1 HH12118 Lubrication nipple 45 degree M6 
14 4 HF19406 DiN 6926 A4 M10

aUger screw preassembly 3000-4000 am - H29127 

5

6

10 4
2

1 8 14
3

10 9 2 7 8

13

Image shows H29127 for IceStriker™4000 AM



IceStrikerTM 3000-5000 AM/CM

22

8

13

12

64

2

10

3

9 12
11

6
7

1
5

Item Qty Part no. Description Notes
1 2 H24613 spray bar pipe

2 1 H24583 cover plate 

3 2 H24584 end plate 

4 7 H24585 shim plate 

5 14 H22612 Nozzle filter 

6 
10 H22608 Nozzle Flat spray standard
10 H22606 Nozzle 3 spray optional

7 14 H22613 Nozzle cap 

8 4 H22609 Nozzle boom ext. type 

9 8 HF19360 Blind rivet 3,2x6 A4 

10 4 HF10733 Hex Bolt M6x25 

11 18 HF10491 Washer

12 14 HF10512 Lock nut M6 A4 DiN985

13 10 HF10732 Hex Bolt M6x20 

14 1 H22597 spraybar attachment plate left 

15 1 H22599 spraybar attachment plate right

16 1 H22596 spraybar attachment plate left Non-current production model from June 2021

17 1 H22598 spraybar attachment plate right Non-current production model from June 2021

18 2 H22644 index plunger Non-current production model from June 2021

19 10 H24588 Nozzle holder

20 4 H24589 Nozzle holder, adjustable

21 4 H24638 simple clamp

spraybar - H24582
For oPtIoNal lIQuID system

14 15

16 17

18 18

note! items 16, 17 and 18 are non-current 
production models from June 2021. 
Serial number: → xxxxx.20210618.008335

21

19

20



IceStrikerTM 3000-5000 AM/CM

23

Item Qty Part no. Description
1 1 H28512 Bracket left
2 1 H28514 Bracket right
3 2 H28516 plate
4 8 HF10929 Lockbolt DiN603 M6x16 A4
5 8 HF19412 Flange nyloc DiN 6926 A4 M6
6 1 H28829 Linch pin ss 4,5mm
7 1 H40225 Locking pin

3
1

2

3

5

4

7

6  10,5 

 3
50

 

On older versions this hole 
needs to be drilled to 10,5mm

spray bar moUnTing kiT - H28511
For oPtIoNal lIQuID system

noTe! non current production 
model from may 2022.



IceStrikerTM 3000-5000 AM/CM

24

parTs for Hose reel, pre-weT, spraybar config
For oPtIoNal lIQuID system

Item Qty Part no. Description Note
1 1 H27164 Bracket

2 4 H28502 90 degree hose fitting T5 → 16mm

3 2 H29616 Filter pre-assembly see page 30

4.1 1 H29617 selector valve pre-assembly 3-port (non-current production model) see page 28
4.2 1 H41822 Valve 3 section, Hr+pW+sB*, pre-assembly (current production model) see page 29
5.1 1 H27486 Valve pre-assembly (non-current production model) see page 26
5.2 1 H41821 spraybar valve 1 section pre-assembly (current production model) see page 27

6
2 H25338 pump with hose nipples, 12V

see page 31
2 H30321 pump with hose nipples, 24V

7 1 H28434 Back pre-wet plate

8 1 H28285 Main valve bracket 

9 2 H25839 Nozzle Ø25-82

10 1 H28356 Main fill valve assembly see page 29

11 1 H26565 Bracket plate

12 4 H24772 Vibration dampener ss Vibration dampener ss

13 
1 H30116-1 spreader module 12V

1 H30471 spreader module 24V

14 1 H30486  pre-wet harness with valve connector

15 1  H30489  Handspray harness with valve connector

16 1 H30487  spraybar 1 harness with valve connector

17 1  H30488  spraybar 2 harness with valve connector

18 1 H41662 Valve bracket

19 1 H41663 Valve bracket

noTe! item 4.2 ans 5.2 are current production models, 
serial number starting from xxxxx.20220519.010584 →
reTrofiT Upgrade kiTs:  
H41581 - PW retrofit kit
H41860 - PW + SB retrofit kit
H41699 - HR + PW + SB retrofit kit

* HR = Hose reel, PW = Pre-wet, SB = Spraybar

noTe! 
non-current 

production model, 
serial number up 

to → xxxxx.
20220519.010583

7

3

2
1

9

6
8

10

4.1

5.1

2

11

13

126

15 14 16 17

5.2

4.2

18

19

noTe! selector valve 
mounted is depending 
on spreader accessories 
configuration.



IceStrikerTM 3000-5000 AM/CM

25

noTe! Selector valve mounted is depending on spreader accessories configuration.

parTs for Hose reel, pre-weT, spraybar config
For oPtIoNal lIQuID system

Item Qty Part no. Description Note
1 1 H41330 Backplate welded
2 2 H29616 Filter pre-assembly see page 30
3 4 H28502 90 degree hose fitting T5-->16mm
4 1 H41326 Filter distance
5 1 H41822 Valve 3 section, Hr+pW+sB*, pre-assembly see page 29
6 1 H41821 spraybar valve 1 section pre-assembly see page 27
7 2 H24772 Vibration dampener ss

8 
1 H30116-1 spreader module 12V
1 H30471 spreader module 24V

9 1 H41332 plate
10 4 H28504 t5/AF5 fork clip

11 
2 H25338 pump with hose nipples, 12V

see page 31
2 H30321 pump with hose nipples, 24V

12 4 H28871 Liquid pump fitting 1/2”
13 4 H29353 Hose Fitting straight G1/2”Female→19mm
14 2 H41544 Valve bracket 
15 2 HF12898 iso 7380 M8x30 10.9Zn

11 6 9
8

2

5

11

1

7

2

3

12

13

14 15 4

3
10

noTe! 
current production model, 
serial number starting from 
xxxxx.20220519.010584 →

* HR = Hose reel, PW = Pre-wet, SB = Spraybar 11 6 9
8

2

5

11

1

7

2

3

12

13

14 15 4

3
10



IceStrikerTM 3000-5000 AM/CM

26

3

5
12

4

valve pre-assembly - H27486
For oPtIoNal lIQuID system

5
3

1

6

8

7

2

4

Item Qty Part no. Description
1 1 H26739 Bracket

2
1 H28015 electric valve 2/2 1/2" 12VDc
1 H28016 electric valve 2/2 1/2" 24VDc

3 1 H22954 Hose fitting ,M G1/2"-13mm
4 2 HF10426 M5x10 DiN 4762 A4
5 2 HF10511 Lock nut
6 1 H22990 Threaded fitting 1/2"
7 1 H23026 Female tee 1/2"
8 2 H22952 90° hose fitting, M G 1/2

pre-weT valve pre-assembly - H27488
For oPtIoNal lIQuID system

3

5
12

4

5
3

1

6

8

7

2

4

Item Qty Part no. Description
1 1 H26739 Bracket

2
1 H28015 electric valve 2/2 1/2" 12VDc
1 H28016 electric valve 2/2 1/2" 24VDc

3 2 H22954 Hose fitting,M G1/2"-13mm
4 2 HF10426 M5x10 DiN 4762 A4
5 2 HF10511 Lock nut

noTe! non-current 
production model, serial 

number up to → 
xxxxx.20220519.010583

noTe! non-current 
production model, serial 

number up to → 
xxxxx.20220519.010583



IceStrikerTM 3000-5000 AM/CM

27

Item Qty Part no. Description

1
1 H41294 Valve NrG-AF 12V
1 H30512 Valve NrG-AF 24V

2 1 H41301 end cap AF5
3 1 H41324 Valve bracket plate
4 1 H41299 Hose fitting 90deg. AF5M-16mm
5 1 H41300 Hose fitting straight ,AF3M-20mm
6 1 H41506 o-ring, AF3-epDM
7 1 H41507 o-ring, AF5-epDM
8 1 H28504 t5/AF5 fork clip
9 1 HF10512 Lock nut M6 A4 DiN985
10 1 HF10929 Lock bolt DiN603 M6x16 A4
11 2 HF10501 Washer M6 A4 DiN 127
12 2 H41385 plate
13 2 HF19123 iso 7380 A4 M6x16

spraybar valve 1 secTion pre-assembly - H41821
For oPtIoNal lIQuID system

noTe! current production model, 
serial number starting from 
xxxxx.20220519.010584 →

1 3 11
13

9

5

6

2

4

7

12

8
10

1 3 11
13

9

5

6

2

4

7

12

8
10

1 3 11
13

9

5

6

2

4

7

12

8
10



IceStrikerTM 3000-5000 AM/CM

28

Item Qty Part no. Description
1 1 H26738 Bracket
2 1 H26738 Bracket 
3 1 H26738 Bracket 
4 1 H26736 4-way male/female fitting G1/2” 
5 2 H27479 Straight M/F adapter 1/2” → 1/2” 
6 3 H26737 90deg. M/F adapter 1/2” → 1/2” 

7
3 H28015 electric valve 2/2 1/2" 12VDc
3 H28016 electric valve 2/2 1/2" 24VDc

8 10 HF10426 M5x10 DiN 4762 A4 
9 2 H22952 90° hose fitting, M G 1/2 
10 1 H23027 Straight fitting 1/2” 
11 1 H23026 Female tee 1/2”
12 1 H22953 Straight hose fitting G 1/2-10 
13 1 H24601 90 deg hose fitting G1/2”-20
14 1 H23036 90 deg hose fitting G1/2”-16 

3-porT selecTor valve pre-assembly - H29617
For oPtIoNal lIQuID system

14

1

7

13

9 11 9

6
6

6
4

1

2

3

5

10

8

noTe! non-current production 
model, serial number up to 
→ xxxxx.20220519.010583



IceStrikerTM 3000-5000 AM/CM

29

Item Qty Part no. Description

1 
3 H41294 Valve NrG-AF 12V
3 H30512 Valve NrG-AF 24V

2 1 H41301 end cap AF5
3 1 H41296 Hose Fitting 90deg. AF3M-13mm
4 1 H41324 Valve bracket plate
5 1 H41295 Hose Fitting 90deg. AF3M-10mm
6 1 H41300 Hose Fitting straight ,AF3M-20mm
7 1 H41299  Hose Fitting 90deg. AF5M-16mm
8 1 H41507  o-ring, AF5-epDM
9 3 H41506  o-ring, AF3-epDM
10 1 H28504 t5/AF5 fork clip
11 6 H41385  plate
12 6 HF10501 Washer M6 A4 DiN 127
13 6 HF19123 iso 7380 A4 M6x16 
14 1 HF10512 Lock nut M6 A4 DiN985
15 1 HF10929 Lock bolt DiN603 M6x16 A4

valve 3 secTions, Hr+pw+sb*, pre-assembly - H41822
For oPtIoNal lIQuID system

1

6

3 5

2

10

4117 8

9

1312

14
15

Hose Reel Pre-Wet Spraybar

1

6

3 5

2

10

4117 8

9

1312

14
15

Hose Reel Pre-Wet Spraybar

noTe! current production model,
serial number starting from 
xxxxx.20220519.010584 →

* HR = Hose reel, PW = Pre-wet, SB = Spraybar



IceStrikerTM 3000-5000 AM/CM

30

Item Qty Part no. Description
1 1 H28501 Filter unit with t5 fork
2 2 H28502 90 degree hose fitting T5 →16mm 
3 2 H28504 Arag t5 fork clip 
4 1 H23552 Filter

filTer pre-assembly - H29616
For oPtIoNal lIQuID system

3

2

2

3

1

4

Item Qty Part no. Description
1 1 H24593 Valve 2"
2 1 H25235 Female/Male 45deg threaded fitting G 2"

3 1 H25234 camlock 2", male thread G 2"
4 1 H28259 Reduction G2"M → 1 1/4"M 
5 1 H28258 T fitting 1 1/4" Female
6 1 H28257 Straight hose fitting 1 1/4" → 40mm
7 1 H28256 90 degree hose fitting 1 1/4" → 40mm
8 1 H29788 Handle long

main fill valve assembly - H28356
For oPtIoNal lIQuID system

6 1

2

3

7

5

4

8



IceStrikerTM 3000-5000 AM/CM

31

pUmp assembly
12V - H25338
24V - H30321

item Qty part no. description
1 1 H41484 pump head assembly
2 1 H41485 Valve assembly
3 1 H41486 Diaphragm assembly

4
1 H41487 Motor assembly  12V
1 H41478 Motor assembly 24V

5
1 H41488 Motor 12V
1 H41479 Motor 24V

6       1 H30416      pressure sensor assembly
7      1 H25337     pump bracket
8      4 H23003      rubber bush

1

2

3

4

5

6

7

8



IceStrikerTM 3000-5000 AM/CM

32

Item Qty Part no. Description
1 1 H40690 plastic bracket
2 1 H30452 output case with pulleys
3 1 H30455 cover for swivel
4 1 H30454 connecting hose
5 1 H30453 Swivel with hose fitting
6 1 H22534 spray pistol
7 1 H22540 Hose reel

Hose reel
For oPtIoNal lIQuID system

5

2

3

4

6

1

7



IceStrikerTM 3000-5000 AM/CM

33

Item Qty Part no. Description
1 5 H27956 T fitting Female 1 1/4"
2 5 H28358 Straight hose fitting 1 1/4"F → 33mm 
3 5 H28359 Straight hose fitting 1 1/4"F → 40mm
4 1 H28356 Main fill valve assembly
5 1 H27957 90 deg fitting G1 1/4" → 32mm 
6 3 H23023 Straight hose fitting, male thread G 1/2-16mm
7 2 H29477 Ball valve 3-way ss 3/4" t
8 3 H23028 Threaded fitting 3/4" 
9 1 H26729 Level indicator
10 1 H41212 Hose 40mm - L 510mm
11 1 H41213 Hose 40mm - L 560mm
12 1 H41214 Hose 40mm - L 1190mm
13 1 H41215 Hose 32mm - L 450mm
14 1 H41216 Hose 32mm - L 1200mm
15 1 H41217 Hose 32mm - L 600mm

boTTom Hoses and fiTTings for 3000-4000 am/cm
For oPtIoNal lIQuID system

9

7
8

7
4

3 1  3  3 1  3

3
1
2

2

2
1

2125

7 8

6

12

14

13

15

1110



IceStrikerTM 3000-5000 AM/CM

34

spreader Hopper Hoses and fiTTings for 5000 cm
For oPtIoNal lIQuID system

Item Qty Part no. Description
1 7 H28358 Straight hose fitting 1 1/4”F → 33mm
2 7 H27956 T fitting Female 1 1/4”
3 7 H28359 Straight hose fitting 1 1/4”F → 40mm
4 1 H27957 90 deg fitting G1 1/4” → 32mm 
5 1 H26729 Level indicator
6 1 H41215 Hose 32mm - L 450mm
7 1 H41216 Hose 32mm - L 1210mm
8 1 H41217 Hose 32mm - L 620mm
9 1 H41212 Hose 40mm - L 510mm
10 1 H41214 Hose 40mm - L 1200mm
11 1 H41213 Hose 40mm - L 560mm
12 1 H41218 Hose 40mm - L 490mm
13 1 H41556 Hose 32mm - L 490mm

9 2 11  32333123231032 1

 1

 2

 1

7  1  3  1 13  1 2  1 8 4

 5

6



IceStrikerTM 3000-5000 AM/CM

35

Part no. Description
H30130 Vehicle side harness
H30131 extension harness 3 m (optional)
H30132 spreader side harness to vehicle side harness, 3000-5000 AM/cM (battery + data cable)
H30133 spreader side harness, 3000-5000 AM/cM
H30134 spinner motor to spreader module harness
H30135 Beacon harness split
H30136 License plate harness 3000-5000 AM/cM
H30137 pre-wet harness
H30138 spray bar 1 harness
H30139 spray bar 2 harness
H30140 Hand spray harness
H30141 Auger-encoder/Vibrator to spreader module harness
H22756 Vehicle side 8-pin data cable
H22761 spreader side 8-pin cable

elecTrical Harnesses

conTroller assembly - H21913
Item Part no. Description
1 H22739 controller front
2 H22975 controller circuit assembly
3 H22960 rAM mount

1

2

3



IceStrikerTM 3000-5000 AM/CM

36

led rear ligHT kiT - H26680 (opTional)
Item Qty Part no. Description
1 1 H28362 rear light holder left
2 1 H28361 rear light holder right
3 1 H22401 LeD rear light assembly, Driver side
4 1 H22402 LeD rear light assembly, passenger side

3
1

2
4



IceStrikerTM 3000-5000 AM/CM

37

Item Qty Part no. Description

1 1 H30151 Vehicle side harness
connector

2 1 H30152 terminal kit (8 pcs 0,5mm2)

3 1 H30145 insert module
4 1 H25796 insert module
5 1 H25763 carrier frame
6 1 H25764 cable gland
7 1 H25803 cover
8 1 H25765 Housing

9 1 H26129 Fuse holder midval small
10 1 H22885 Fuse midval 125 A, pink
11 2 H24273 connector 5mm 25 mm2

1

2 3 4 5 6 7 8

9 10

1

2 3 4 5 6 7

Item Qty Part no. Description

1 1 H30150 spreader side harness 
connector

2 1 H30153 terminal kit (5 pcs 1,0 mm2)
3 1 H26625 insert module
4 1 H25759 carrier frame
5 1 H25800 insert module
6 1 H25760 cable gland
7 1 H25828 Housing

Item Qty Part no. Description
1 1 H25766 spreader side harness 

connector holder 1

11

connecTors



IceStrikerTM 3000-5000 AM/CM

38

Item Qty Part no. Description
1 1 H22305 protective cap Atp
2 1 H22304 protective cap At
3 1 H22168 sealing cap female

Item Qty Part no. Description
1 1 H23366 Dt connector kit 1mm²
2 1 H21879 receptacle, 2-Way
3 1 H21877 plug, 2-way

4 20* H21883 Male contact - pin
0,823-1,31mm2

5 20* H21881 Female contact - socket
0,823-1,31mm2

6 1 H21878 Wedge lock plug, 2-Way
7 1 H21880 Wedge lock recep., 2-Way

*minimum order quantity: 20 pcs

1 2 3

72 3 4 5 6

1

Item Qty Part no. Description
1 1 H23368 Dtp connector kit
2 1 H21888 plug, 2-way
3 1 H21886 receptacle, 2-Way
4 1 H21889 Wedge lock plug, 2-Way
5 1 H21887 Wedge lock recep.,2-Way

6 20* H21884 Female contact - socket
2,08-3,31 mm2

7 20* H21885 Male contact - pin
2,08-3,31mm2

*minimum order quantity: 20 pcs

72 3 4 5 6

1



IceStrikerTM 3000-5000 AM/CM

39

Item Qty Part no. Description

1 1 H30154 connector Kit, Dt 6-way Male
2 1 H30125 receptacle, 6-Way
3 1 H30128 Wedge lock recep., 6-Way

4 20* H21883 Male contact - pin
0,823-1,31mm

Item Qty Part no. Description

1 1 H30155 connector Kit, Dt 6-way Female
2 1 H25941 plug, 6-way
3 1 H25942 Wedge lock plug, 6-Way

4 20* H21881 Female contact - socket
0,823-1,31mm

2 3 4

2 3 4

1

1

*minimum order quantity: 20 pcs

*minimum order quantity: 20 pcs



IceStrikerTM 3000-5000 AM/CM

40

Item Qty Part no. Description
1 1 H23369 io module connector kit

2 1 H21955 connector Housing 
AMpseAL 35 pin

3 20 H21956 Female contact - socket
3

2

1

Item Qty Part no. Description
1 1 H23370 rear lights connector kit
2 1 H21910 receptacle, 4-Way
3 1 H21908 plug, 4-Way
4 1 H21911 Wedge lock recep., 4-Way
5 1 H21909 Wedge lock plug, 4-Way

6 20* H21883 Male contact - pin
0,823-1,31mm2

7 20* H21881 Female contact - socket
0,823-1,31mm2

*minimum order quantity: 20 pcs 1

72 3 4 5 65

Item Qty Part no. Description
1 1 H23529 Dielectric grease, 50g



IceStrikerTM 3000-5000 AM/CM

41

Item Qty Part no. Description

1 1 H21935 connector for spinner, 8 mm 4 mm2

2 1 H21953 connector for auger/ conveyor, 8 mm 16 mm2

3 1 H24274 connector for vehicle side, 10 mm 25 mm2

4 1 H24207 connector for spreader module 8 mm 25 mm2

5 1 H24273 connector for fuse holder, 5 mm 25 mm2

1

2

3

4

5



oy HillTip ab
pukkisaarentie 6
FiN-68600 pietarsaari
Finland

phone: +358 50 5983 026
phone: +358 50 3659 415
www.hilltip.com
info@hilltip.com

Construction, specifications and other details are subject to change without notice.


